United States Municipal Environmental Research EPA-600/2-79-158

Environmental Protection Laboratory December 1979
Agency Cincinnati OH 45268

Computer-Aided
Synthesis of
Wastewater
Treatment and
Sludge Disposal

Systems

g
)




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate. further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research
[...]
allowable nitrogen loading rate in 1b N/acre.

EXEC/OP can operate in. two different modes of calculation. In the
optimization mode it selects the combination of process options that will
best meet the stipulated design criteria. In this mode the program can
also be asked to identify the M next-best designs that are within X% of
best, where M and X are chosen by the designer. The single design evaluation
mode allows the user to obtain a detailed description of the performance of
a particular system design. This includes the. composition of all wastewater
and sludge streams and the values of all computed unit process design
parameters - information that is not available from the optimization mode
because it would require a prodigious amount of computer output. The same
input data is used for both modes except that the last lines of data for a
single design evaluation Tists the process option to be selected at each
stage of the system. ‘

The computational algorithm of EXEC/OP employs two basic features. The
first is the replacement of the recycle stream from the sludge treatment
trains by a vector of penalty terms. These penalties approximate the change
in the value of each design criterion as a unit of mass flow of each com-
ponent of the sidestreams from sludge treatment is returned for treatment
in the wastewater treatment train. This device converts the entire treatment
system into a serial one, where the waste stream entering stage i is only '
affected by the decisions made at stages 1, 2a0eesy i-1.

The second computational feature is an implicit enumeration algorithm
that is used to find the optimal unit process choices for the penalty-
augmented serial system. It is able to screen out large categories of
possible process combinations by employing a simple bounding property. The
result is that only a small fraction of the total number of system configura-
tions need to be explicitly evaluated.

Since the values of the recycle penalties depend on the choice of
unit processes in the system, an iterative procedure is employed to update
the values of these penalties. After each jteration has identified a new,
potentially optimal system design by implicit enumeration, the units
selected for that design are used to establish new penalty values and .
another iteration begins. The process stops when a previously generated
system design is once again arrived at. The final design is taken as the

17




best design arrived at over all iterations. The penalty values associated
with this design are then used once again in the implicit enumeration
procedure to identify the M next-best designs. A more detailed, mathematical
description of the complete algorithm is presented in Appendix A.

The use of recycle penalties is a heuristic device and thus there is
no guarantee that EXEC/OP will be able to identify the true mathematical
optimum design. However the error involved would most certainly be small
since the recycle stream from sludge processing usually represents only
a fraction of the total waste Toading on the system. Also, the ‘search for
the M next-best designs based on penalty values may be able to identify a
design that actually performs better than the best design arrived at in the
optimization portion of the algorithm. An example of this is shown in one
of the case studies presented in the next section. Finally, given the nature
of the preliminary screening process, the designer is less interested in
obtaining a mathematical optimum than in generating a set of attractive
alternatives and eliminating those that are clearly inferior. EXEC/OP was
developed with this type of goal in mind.

18




SECTION 5
CASE STUDIES

This section demonstrates the capabilities of EXEC/OP by means of
several system design case studies. It should be understood that the
problems analyzed are purely hypothetical. The values used for the process
design parameters were specifically chosen to make several processes com-
petitive with one another. Therefore, no general conclusions regarding
the general superiority of one type of process versus another should be
drawn from these examples. ‘

The case studies to be presented were chosen to illustrate the following
types of design problems:

(1) Cost minimization of a conventional secondary treatment system with
the emphasis on the choice of sludge management strategies;

(2) A cost minimization of secondary treatment featuring several non-
conventional arrangements of primary sedimentation and activated
sludge units;

(3) Refinement of the design for Case Study 1 with the emphasis on the
choice of design parameter values for a fixed arrangement of process
units;

(4) A detailed performance evaluation of the design arrived at in Case
Study 3

(5) A cost/energy-effectiveness analysis for the process options considered
in Case Study 1. ~

A1l of the case studies are for a 10 mgd system whose influent waste-
water characteristics are given in Table 5. Values assumed for various
economic parameters are shown in Table 6. All examples must provide an
effluent quality of 30 mg/1 of 5-day BOD and 30 mg/1 of suspended .sol1ids.

CASE STUDY 1

In this example, the least cost combination of process units will be
found for the multi-option flow diagram in Figure 3. In addition, the
four system designs closest to least-cost will also be sought. Note that
several choices of primary sedimentation and activated sludge design
levels are available. Separate thickening and/or aerobic digestion of

19




TABLE 5. INFLUENT WASTE CHARACTERISTICS USED FOR CASE STUDIES

Component

Value

Volume flow, mgd

Suspended organic carbon, mg/1
Suspended nonbiodegradable carbon, mg/T
Suspended organic nitrogen, mg/1
Suspended organic phosphorus, mg/1
Suspended fixed matter, mg/1

Suspended 5-day BOD, mg/1

Volatile suspended solids, mg/1

Total suspended solids, mg/1

Dissolved organic carbon, mg/1
Dissolved nonbiodegradable carbon, mg/1
Dissolved nitrogen, mg/1

Dissolved phosphorus, mg/1

Dissolved fixed matter, mg/1
Alkalinity, mg/1

Dissolved 5-day BOD, mg/1

Ammonia nitrogen as N, mg/1

Nitrate nitrogen as N, mg/1

10. (37,850 cu m/day)
105.
30.
10.
2.
30.
140.
224,
254.
43.
11.
19.

500.
250.
60.
15.

20




TABLE 6. 'ECONOMIC PARAMETERS USED FOR CASE STUDIES

EPA Sewage Treatment Plant Cost Index 2.88‘(December 1977)

Wholesale Price Index - 2.00 (December 1977)
Discount Rate 0.06375 |
Planning Period 20 yr.
Direct Hourly Wage - 5.91 $/hr.
Fraction of Direct Hourly Wage

Charged to Indirect Labor Costs 0.15

Cost of Electricity 0.033 $/kwh

Cost Escalator for Yardwork, Laboratories,
Legal Fees, Engineering and Interest - 1.33

Efficiency of Converting Heat Value of-
Fuels to Equivalent Electrical Energy 0.31

21




waste activated sludge is also possible.

Ultimate sludge disposal can be

accomplished by either land spreading at one of two alternative sites,
landfilling, or incineration.
be arranged into 15,360 different system configurations.

The process options shown in Figure 3 can

2 ?

1 3 4 5
—»1 Raw W ; | P Y Primary =] Activated Sludge | —-—M
Pumping Treatment Sedimentation | Activated Sludge 1|
Primary Activated Sludge Il
Sedimentation i1 Activated Sludge IV
6 7
Null Process Null Process
S -1 Flotation 1 Aerobic’ ——y
Thickening } Digestion {
{
|
| i
| I
i I
8 * 9 = 10 1 12
p ) -— Null Process 3 N.ull Pmc?s's _ ! Null Process | Null Process Truck Transport
Gravity Lima Stabilization Gravity Thickening " [Vacuum Filtatien | = | & Landfilling
Thickening Anacrobic ngestion ! Elutriation Centrifugation Truck Transport
0 AD ge: tion 1 Sand Drying Beds & Land Spreading |
Aerobic Digestion Truck Transport
& Land‘Spreading H
Muitiple Hearth
R )= Inci .
ncineration
Figure 3. Multi-option flow diagram for case study 1

Table 7 provides information on the input design parameters for the
unit process options. Additional data for the vacuum filtration and centri-
fugation options are given in Table 8. Since this example seeks to minimize
total cost, the only non-zero selection criterion weight is for criterion 3,
total cost. A1l constraint Timits on the various criteria have been set to
arbitrarily high numbers (or to 0 for energy production).

The results of running this problem with EXEC/OP are shown in Table 9.
The first portion of the table Tists the designs arrived at for each itera-
tion of the optimization phase of EXEC/OP. These are then followed by a
1isting of the 5 least-cost designs identified in the sensitivity phase of
the program. These results show that three iterations were needed on the
penalty terms to obtain the least-cost design. It consists of using 60
percent solids removal in primary sedimentation, activated sTudge at 3000 mg/1
mixed 11guor volatile solids and 30 percent recycle, anaerobic digestion of
mixed primary and secondary sludge for 15 days, thickening to 5 percent
solids, s1u@ge drying on sand beds, and incineration of dried sludge. The
total cost is 27.6 ¢/1000.gal. The somewhat surprising result of choosing
sludge incineration over land disposal may be due to the high cost of land,

22




TABLE 7. INPUT PROCESS DESIGN PARAMETERS FOR CASE STUDY 1

PRI = primary sludge WAS = waste activated‘s1udge MIX = PRI + WAS
Process ‘Design Parameter Value
Pumping Pumping Head, Ft. 30.0
Preliminary Treatment Grit Removal Yes
Flow Measurement Yes
Screening Yes
Primary Sedimentation 1 TSS removal, % 40.0
Primary Sedimentation II  TSS removal, % 60.0
Activated Sludge 12 MLVSS, mg/1 2000.0
Recycle ratio 0.3
Activated Sludge II MLVSS, mg/1 2000.0
Recycle ratio 0.5
Activated Sludge III MLVSS, mg/1 3000.0
Recycle ratio 0.3
Activated Sludge IV MLVSS, mg/1 3000.0
Recycle ratio 0.5
Chlorination Chlorine dosage, mg/1 8.0
: Contact time, min. 30.0
Air Flotation Solids recovery ratio 0.95
Thickening Underflow TSS, % 4.0
Loading, 1b/day/sq ft 48.0
Gravity Thickening - Solids recovery ratio 0.9
Underflow TSS, 8.0 (PRI)
5.0 (MIX)
Loading, 1b/day/sq ft 16.0 (PRI)
8.0 (MIX)

3A11 activated sludge alternatives are also requ1red to attain an
quality of 30 mg/1 8005 and 30 mg/1 TSS.

(continued)

23

effluent




TABLE 7 (continued)

Process Design Parameter Value
Anaerobic Digestion I Detention time, days 15.0
Anaerobic Digestion II Detention time, days 20.0
Aerobic Digestion Detention time, days : 10.0 (WAS)
20.0 (PRI & MIX)
Lime Stabilization Dosage, 1b/ton dry soldids 200.0
Elutriation Solids recovery ratio 0.76
Underflow TSS, % 4.0
Loading, 1b/day/sq ft 8.0
Washwater ratio 3.0
Vacuum Filtration Loading, gph/sq ft 10.0
Chemical dosage, % See Table 8
Centrifugation Solids recovery ratio See Table 8

Cake solids, %
Feed rate, gpm

Sand Drying Beds Cake solids % 30.0
Storage detention time, days 15.0
Incineration Mass loading, 1b/hr/sq ft 2.0
Heat value of volatiles, BTU/1b 10000.0

Type of fuel 01l
Land Spreading I One way haul distance, miles 10.0
Cost of land, $/acre 3000.0
N application rate, 1b/acre/yr 400.0
Site preparation cost, $/acre 500.0
Spreading cost, $/dry ton 10.0
Land Spreading II One way haul distance, miles 30.0
Cost of land, $/acre 2000.0
N application rate, 1b/acre/yr 600.0
Site preparation cost, $/acre 500.0
Spreading cost, $/dry ton 10.0
Landfilling One way haul distance, miles 10.0
Cost of land, $/acre 3000.0

24




08/%/22/%6" 08/v/22/98° 09L/¥/0€/6° 08/9/61/6° pa3eAL1dY
931SeM § Auewidd

ooL/e/s2/6° 00l/z/s2/6° 09L/c/oc/6”  06/€/2€/6° Adeurtud

pejeLain|3/paisabiq  parsablq pawLT mey adA} abpnis
posS[} SS220J44 uolLjezZL[Lgels

wdb ©a3ed po9s4 / uol/qi 0umov ;mex_om / % °spLL0S @ye) / oLj3ed AUSA0DDU mnvﬁom

so|qeLdep :mwmmm uotgebniLazue)

0/92°9 6'g81/6°§ 0/°2 *01/9°2 - PR1EAL}DY
91SeM + AJewLad
0/t°¢ eL/8’¢ 0/1°2 8/8/1°2 AseuLad

psjeLain|q/pa1sabiq  paisablLg pauLy mey adAy mmvzhm
pos[ .$S300uq uoL}ezi|Lqels :

% ‘ewt / % 9pLJ4oly) dluudi

SjuUBWBALNbIY [eILWBY) UOLFeA| L4 wnndep

NOILYONATUINID ONY NOILYYLTI4 WANJVA ¥04 SYILIWYYvd N9IS3IQ LNdNI °8 378vl

25



(penuLiuod)

. 1 buipesuds pueq
8Ly G9¢lL

812 BuLuayoLyl A3tAean I11 abpn|S pajeAr3oy
I uo13sabig oiqodseuy 1] uotjejusuiLpas Adeuidd Z
6L L0€1 9°/¢ 9seyqd uoljeziuiidg jo z ubLsag se aues L
aseyd
A1LAL3LSusS
2 ubrss(g se suweg £
UOLJRUBULOUT
spag BuLkug pueg ~
BurusyoLyl A1tAedy 111 °6pn|S pajeALioy
6L LOEL 9°/z 1 uolyssblg oLqoudeuy I UOLIRIUBWLPAS Adeuldd ¢
I Burpesuds pueq
uotjetJain|y
I uoLysabLg orgodseuy II1 9bpn|s pajeaLoy
Ll veel L*6¢ ButuenoLyl A31Aedy I uoLleIUBWLPDS AdRWLAd L
aseyq
. uotjeziuwiidp
"1eb | Lui/ymy "Leb [ Lu/ymy *Leb 000L/% SuoLlo3|sg SuoLlod|ag ubtsag
uoL3snpodd uoLydunsuoy €3150) |e10] $S32044 abpn(s mmmomLm Jd91eMa1SeH
Abasu3 ABJasul ssouy

AGNLS 3SYD ¥04 SNOISIA LS00-LSY3T

6 3781




~

‘ULBA] JUSWJRDAT JDIEMISBM BY3 UL UOLJBULJOY) pue ‘Judwledd] fdeupuwtd4d ‘Burdungd oz1|Lan subLsap LLYy

But[Lipue]
spag bBuLAug pues
BuLuayoLy] A3LAedy

111 96pn|S pa1eALIdY

92¥ L1zl "8z  II uolL3sablg dlqouseuy [ uoLjejudmLpss Aueuidd g
UOL3eJBULOUT:
spag buLAug pues
BuruaxdoLyl A3LAedy 111 @6pn|S paleALldy
92¥ €6el 082  II uol1sabig oiqoddeuy I UOLIRIUSWLPIS Aueuwidd ¥
But[|t4pue’
spag buLAug pues
: ButuayoLyl A3LAedy 111 @6pn|S pajeAL3dy
6L¥ g2zl 8°12 I uol}seblLq OLqodseuy I uoLleIUSWLPAS Adewidd €
“leb | Lu/ymy “Leb | Lw/ymy "leb QoOL/? SUO0L309]8S SUOL3093S ubtsaq
‘uoL3onpoUd ‘uoLydwnsuo) €1509 |e30l $$920044 9b6pn(s $S900dd 493eMI]SEM
ABJsu3 ABadu3z sS04y

(panuLjuod) § 314Vl

27




the Tow cost of dewatering on sand beds, the rather severe nitrogen limita-
tion on the nearby sludge spreading site, and the absence of any air

pollution controls on the incinerator.

Note that designs 2 and 3 of the

sensitivity phase are only 0.7 percent (0.2 ¢/1000 gal) more expensive.
Design 3 uses landfilling instead of fincineration and design 2 employs land
spreading of liquid sludge.

It is interesting to observe the effect of the recycles from sludge
Had no account been taken
of these recycles, design 1 of the optimization phase would have been desig-

treatment on the design choices in this problem.

nated as least-cost.

5.4 percent more expensive than design 2.

Note that its true cost is 29.1 ¢/1000 gal. which is

The total computational effort for arriving at the results in Table 9
was estimated as being only 5.5 percent of that needed to evaluate all

16,360 alternatives one at a time.

approximately 360 seconds on a DEC PDP-11/70 computer.

CASE STUDY 2

The solution time for this problem was

The multi-option flow diagram for this example is shown in Figure 4.
It represents an activated sludge system that features the options of
returning the waste activated sludge to the primary clarifier or not using

1 2 @ 3 4 5
~—31 Raw Wastewater p-»=| Preliminary -1 Primary Sedimentation Activated Sludge 1 w
Pumping Treatment & Activated Sludge | Activated Sludge I}
Primary Sedimentation Activated Sludge it
& Activated Sludge 1t Activated Sludge 1V
Primary Sedimentation Nuil Process
& Activated Sfudge 11
Primary Sedimentation
& Activated Sludge IV
Null Process
6 7
O Null Process Aerobic
S Flotation Digestion —
Thickening Null Process {
|
|
|
8 9 | 10 1 12
Y [ Null Process Null Process * Gravity Thickening Vacuum Filtration Truck Transport
P Gravity Lime Stabilization futriation ™1 Centrifugation 1 & Land Spreading
Thickening Anaerobic Digestion Null Process Sand Drying Beds Truck Transport

Null Process

& Landfilling

Ny

Figure 4.

28

Multipte Hearth
Incineration

Multi-option flow diagram for case study 2




any primary sedimentation. Several different design Tevels for the activated
sTudge units have been considered. Note how. the "null process” is used

at stages 3 and 4 to allow a choice of one or the other of the two types

of activated sludge options. The values of the input design parameters

for the unit process options are given in Table 10. The options shown

in Figure 4 can be arranged into 21,600 different systems. Once again
EXEC/OP will be used to estimate the top five least-cost designs..

The results for this study are displayed in Table 17. Note that
one of the "next best" designs (number 1) is actually lower in cost (by